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Preparation of Y203-Al2O3-SiO2 Ternary Glass System and Crystallization Behavior

Taro ASAHI Susumu NAKAYAMA

Y203-Al203-Si0O2  ternary glass samples were prepared to investigate crystallization behavior by various compositions and heat

treatment conditions. We are selected starting batch composition of AlexYxOs - SiO2 psuedo-binary systems for parent glass. The

vitrification of samples was confirmed by XRD measurement, and thermal property of glass samples was followed by DTA measurement.

As a result, it is found that thermal property of glass samples was more stabilized with the increase of SiO2 contents. Furthermore, the

Y2Si2O7 phase observed for the obtained crystallization glass by heat treatment. From these result, it was shown that sample

crystallization was more grown with the increasing of heat treatment temperature.
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